
Printed by Jouve, 75001 PARIS (FR)

(19)
E

P
3 

14
7 

01
5

A
1

TEPZZ¥_47Z_5A_T
(11) EP 3 147 015 A1

(12) EUROPEAN PATENT APPLICATION

(43) Date of publication: 
29.03.2017 Bulletin 2017/13

(21) Application number: 16198869.6

(22) Date of filing: 12.09.2011

(51) Int Cl.:
B01D 21/30 (2006.01) B01D 61/04 (2006.01)

C02F 1/00 (2006.01) C02F 1/52 (2006.01)

C02F 1/76 (2006.01) C02F 9/02 (2006.01)

C02F 1/24 (2006.01) C02F 1/44 (2006.01)

C02F 1/50 (2006.01) C02F 1/56 (2006.01)

C02F 1/72 (2006.01) C02F 1/78 (2006.01)

C02F 5/08 (2006.01) C02F 101/20 (2006.01)

C02F 103/02 (2006.01) C02F 103/08 (2006.01)

C02F 103/10 (2006.01)

(84) Designated Contracting States: 
AL AT BE BG CH CY CZ DE DK EE ES FI FR GB 
[...]
groundwater, lakes, rivers, treated water, or combinations thereof. The water can also be provided by an industrial
process in which liquid residuals from the industrial process are treated according to the method of the invention so that
the treated liquid residuals can be used for infiltration, discharging, irrigation, or other purposes.
[0091] Disinfectant agents can be applied to the water by a chemical application means (4), in order to maintain an
ORP level of at least 500 mV for a minimum period of time according to the temperature of the water, within periods of
7 days at a time. The disinfectant agents include, but are not limited to, ozone, biguanide products, algaecide and
antibacterial agents such as copper products; iron salts; alcohols; chlorine and chlorine compounds; peroxides; phenolic



EP 3 147 015 A1

13

5

10

15

20

25

30

35

40

45

50

55

compounds; iodophors; quaternary amines (polyquats) in general, such as benzalkonium chloride and S-Triazine; per-
acetic acid; halogen-based compounds; bromine based compounds, and combinations thereof.
[0092] If the water temperature is up to 35 degrees Celsius, an ORP level of at least 500 mV is maintained for a
minimum period of 1 hour for each degree Celsius of water temperature. For example, if the water temperature is 25
degrees Celsius, an ORP level of at least 500 mV is maintained for a minimum period of 25 hours, which can be distributed
along the 7 day period.
[0093] If the water temperature is greater than 35 degrees Celsius and up to 69 degrees Celsius, an ORP level of at
least 500 mV is maintained for a minimum period of hours which is calculated by the following equation: 

[0094] For example, if the water’s temperature is 50 degrees Celsius, an ORP level of at least 500 mV is maintained
for a minimum period of 20 hours ([35] - [50 - 35]), which can be distributed along the 7 day period.
[0095] Finally, if the water temperature is 70 degrees Celsius or more, an ORP level of at least 500 mV is maintained
for a minimum period of 1 hour.
[0096] Oxidant agents can be applied or dispersed into the water to maintain and/or prevent the iron and manganese
concentrations from exceeding 1 ppm. Suitable oxidant agents include, but are not limited to, permanganate salts;
peroxides; ozone; sodium persulfate; potassium persulfate; oxidants produced by electrolytic methods, halogen based
compounds, and combinations thereof. Generally, the oxidant agents are applied or dispersed in to the water by a
chemical application means (4).
[0097] A flocculant or coagulant agent can be applied or dispersed into the water to aggregate, agglomerate, coalesce,
and/or coagulate suspected particles in the water, which then settle to the bottom of the containing means (8). Generally,
flocculant or coagulant agents are applied or dispersed in to the water by a chemical application means (4). Suitable
flocculant or coagulant agents include, but are not limited to polymers such as cationic polymers and anionic polymers;
aluminum salts, such as aluminum chlorhydrate, alum, and aluminum sulfate; quats and polyquats; calcium oxide;
calcium hydroxide; ferrous sulphate; ferric chloride; polyacrylamide; sodium aluminate; sodium silicate; natural products,
such as chitosan, gelatin, guar gum, alginates, moringa seeds; starch derivatives; and combinations thereof. The fraction
of water in which the floccules collect or settle Is generally the layer of water along the bottom of the container. The
floccules form a sediment at the bottom of the containing means (8) that can then be removed by the mobile suction
means (5) without requiring that all of the water in the containing means (8) be filtered, e.g., only a small fraction is filtered.
[0098] The chemical application means (4) and mobile suction means (5) in the method and system of the invention
are timely activated by a coordination means (1), in order to adjust the controlled parameters within their limits. The
chemical application means (4) and mobiles suction means (5) are activated according to the system’s needs, which
allows for the application of significantly less chemicals compared to conventional water treatment systems, and for the
filtering of a small fraction of the total volume of water, up to 200 times smaller, compared to conventional water treatment
filtration systems that filter the totality of the water volume within the same time frame.
[0099] In the method and system disclosed herein, the coordination means (1) can receive information (10) regarding
the water quality parameters within their respective limits. The information received by the coordination means can be
obtained by empirical methods. The coordination means (1) is also capable of receiving information, processing that
information, and activating the required processes according to that information, including combinations thereof. One
example of a coordination means is computing device, such as a personal computer, connected to sensors which allow
for measuring of the parameters and activation of the processes according to such information.
[0100] The coordination means (1) provides information (13) to the chemical application means (4) about the dosage
and addition of the suitable chemicals and instructions for activating the chemical application means (4) to maintain the
controlled parameters within their limits. The coordination means (1) also provides information (11) to activate the mobile
suction means (5). The coordination means can simultaneously activate the filtration means (3) in order to filter the flow
suctioned by the mobile suction means (5), filtering only a small fraction of the entire volume of water. The mobile suction
means (5) is activated (11) by the coordination means (1) to avoid the thickness of the settled material to exceed 100
mm. When the method or system is used for producing water for desalinization purposes, the mobile suction means (5)
is activated by the coordination means (1) to avoid the thickness of the settled material to exceed 10 mm. The filtration
means (3) and mobile suction means (5) operate only as need to maintain the parameters of the water with their limits,
for instance, only a few hours a day, as opposed to conventional filtration systems which operate substantially continu-
ously.
[0101] The coordination means can also receive information about the collected water (9). When the concentration of
TDS is less than or equal to 10,000 ppm, the Langelier Saturation Index of the water should be less than 3. For the
present invention, the Langelier Saturation Index can be kept under 2 by pH adjustment, the addition of antiscalants, or



EP 3 147 015 A1

14

5

10

15

20

25

30

35

40

45

50

55

a water softening process. When the concentration of TDS is higher than 10,000 ppm, the Stiff & Davis Saturation Index
of the water should be less than 3. For the present invention, the Stiff & Davis Saturation Index can also be kept under
2 by pH adjustment, the addition of antiscalants, or a water softening process. Antiscalants that can be used to maintain
the Langelier Saturation Index or the Stiff & Davis Saturation Index include, but are not limited to, phosphonate based
compounds, such as phosphonic acid, PBTC (phosphobutan-tricarboxylic acid), chromates, zinc polyphosphates, nitrites,
silicates, organic substances, caustic soda, malic acid-based polymers, sodium polyacrylate, ethylene diamine tetracetic
acid sodium salts, corrosion inhibitors such as benzotriazole, and combinations thereof.
[0102] The method of the invention can optionally include a dechlorination step. Such a dechlorination step is desirable
if an amount of residual chlorine which could interfere with the industrial process is detected in the water. The dechlo-
rination can be carried out by adding chemicals including, but not limited to, reducing agents such as sodium bisulfite
or sodium metabisulfite, using an active carbon filter, or a combination thereof.

EXAMPLES

[0103] For the following examples, the terms "a/an/the" include plural alternatives (at least one). The disclosed infor-
mation is illustrative, and other embodiments exist and are within the scope of the present invention.

Example 1

[0104] The method and system of the present invention can be used as a pretreatment stage for reverse osmosis
seawater desalination processes.
[0105] Seawater from the ocean, which had a total dissolved solid’s concentration of approximately 35,000 ppm, was
collected in a containing means according to the invention. The container had a volume of approximately 45 million m3,
with an area of 22,000 m2.
[0106] The water temperature in the containing means was measured in April and had a temperature of about 18°C.
As described herein, if the water temperature is 35°C or less, then an ORP level of at least 500 mV is maintained for a
minimum period of 1 hour for each °C of water temperature. Utilizing this algorithm, an ORP of at least 500 mV was
maintained for (18x1) 18 hours during the week. The distribution was 9 hours on Monday and 9 hours on Thursday,
which added up to the total 18 hours. To maintain the ORP for a period of 9 hours, sodium hypochlorite was added to
the water in order to reach a concentration of 0.16 ppm in the water.
[0107] It was not necessary to perform an additional oxidation process to adjust the iron and manganese levels since
the sodium hypochlorite had sufficient redox potential to oxidize the iron and magnesium. Crystal Clear®, a flocculant,
was injected as a flocculant before the turbidity reached a value of 5 NTU, in concentrations of 0.08 ppm every 24 hours.
[0108] After allowing the bacteria, metals, algae and other solids to settle, a mobile suction means was activated
before the thickness of the settled material layer reached 10 mm. The settled material, which was the product of the
method’s processes, was suctioned by a mobile suction means that moved along the bottom of the container. The
suctioned water containing the settled particles was then pumped to a filter through a flexible hose, where it was filtered
at a rate of 21 L/sec.
[0109] After treatment, the water had a pH of 7.96, a turbidity of 0.2 NTU, a Silt Density Index of 4, an iron concentration
of less than 0.04 ppm and a manganese concentration of less than 0.01 ppm.
[0110] Pretreatment of water for reverse osmosis seawater desalination processes is important as the reverse osmosis
desalination processes require high quality water to avoid clogging and fouling of the membranes. Column 2 in Table 1
below shows the water quality parameters required by membrane manufacturers. Column 3 in Table 1 shows the values
for treated water obtained by the method of the present invention and demonstrates that the value for each parameter
is within the range required by membrane manufacturers.

Table 1

Parameters Value required by membrane manufacturers Value obtained using the present invention

SDI <4 3.8

Turbidity (NTU) <1 0.2

TDS (mg/L) Variable 35,000

pH ∼8 7.96

Iron (mg/L) <0.05 0.04

Manganese (mg/L) <0.05 <0.01



EP 3 147 015 A1

15

5

10

15

20

25

30

35

40

45

50

55

[0111] The amount of chemicals applied in the method and system of the invention to provide the treated water was
significantly less than for conventional pretreatment technologies. The energy requirements were also lower compared
to conventional pretreatment technologies as the present invention only filters a small amount of the total volume of
water within a given time frame and does not require microfiltration, ultrafiltration or nanofiltration, which have very high
energy consumptions.

Example 2

[0112] The method and system of the present invention can be used for treating water for use in the aquaculture
industry, including use as conditioning water for the inoculation of microalgae.
[0113] A tank of 1 hectare of surface and a depth of 1.5 meters is used as the containing means for the water. The
water is first treated in the tank and then sent to the raceways ponds where the microalgae is being cultured.

Example 3

[0114] The method and system of the present invention can be used for treating and maintaining water for the drinking
water industry.
[0115] Water from meltwater or other natural water sources having the required properties of drinking water was
collected. The collected water was maintained inside a containing means having a bottom capable of being thoroughly
cleaned according to the method of the invention. Because the water complied with the drinking water requirements,
there was no need to apply a post treatment in a drinking water plant, therefore reducing the amount of by-product
produced by such a plant.
[0116] The temperature of the water in the containing means was 12°C. An ORP of at least 500 mV was maintained
for (12x1) 12 hours within a period of 7 days. An ORP of 600 mV was maintained for 6 hours on Tuesday, and for 6
hours on Friday, thus completing the necessary 12 hours. To maintain such ORP, sodium bromide was added to the
water in order to reach a concentration of 0.134 ppm in the water. An additional oxidation step was not needed, as the
sodium bromide had sufficient redox potential to oxidize the iron and magnesium. Before the turbidity reached a value
of 5 NTU, Crystal Clear®, a flocculant, was injected into the water in order to obtain a concentration of 0.08 ppm in the
water. Addition of the flocculant was repeated every 48 hours.
[0117] The method and system of the invention minimized by-products and provided water having the following sec-
ondary disinfection products:

[0118] The data is Table 2 shows that water maintained by the method and system of the invention had drinking water
properties, and did not have to be subjected to treatment in a drinking water plant.

Example 4

[0119] The method and system of the present invention can be used for wastewater industries.
[0120] Wastewater was maintained in a tank having a bottom covered with a plastic liner, in order to avoid leakage
and to allow thorough suctioning of the settled material by the mobile suctioning device that moved across the bottom
of the tank.
[0121] As a disinfectant agent, sodium hypochlorite was added to the water in order to reach a concentration of 0.16
ppm. An additional oxidation step was not necessary as the sodium hypochlorite had sufficient redox potential to oxidize
the iron and magnesium. Crystal Clear®, a flocculant, was injected into the water as the water had a high turbidity level
of 25 NTU before the first treatment. The flocculant was injected into the water until a concentration of 0.09 ppm was

Table 2

Product Unit Value obtained using the present invention Official 2005 NCh 409

Monochloramines mg/l <0.1 3

Dibromochloromethane mg/l <0.005 0.1

Dichlorobromomethane mg/l Not Detected 0.06

Tribromomethane mg/l 0.037 0.1

Trichloromethane mg/l Not Detected 0.2

Trihalomethanes mg/l <1 1



EP 3 147 015 A1

16

5

10

15

20

25

30

35

40

45

50

55

achieved in the tank. The flocculant addition was repeated every 24 hours.
[0122] A suctioning cart was activated by the coordination means in order to suction the settled material in the bottom
of the tank. The suctioning cart functioned for 12 hours on the first day. After the first day, the suctioning cart only
functioned 8 hours a day.
[0123] The quality of the water before and after treatment according to the method and system of the invention is
shown below in Table 3.

Example 5

[0124] The method and system of the present invention can be used for treating and maintaining water in pumping
stations used for many purposes, such as mining purposes. A buffer tank In a pumping station contains seawater in
case the pipes or the pumping systems are damaged or experience other problems. The water stored inside the tank
begins to deteriorate after a length of time and microalgae and other microorganism being to growth begin to grown in
the tank creating biofouling that adheres to the walls of the tank and pipes, reducing the transversal area and generating